
 

 

 

 

 

 

 

 

 

 

 

 

M. Aboubacar S. OUATTARA, Professeur Titulaire, Université Joseph KI-ZERBO, Burkina Faso       Président 

M. Inoussa ZONGO, Directeur de Recherche, IRSAT/CNRST, Burkina Faso Rapporteur 

M. Nicolas BERNET, Directeur de Recherche, INRAE Narbonne, France Rapporteur 

M. Drissa SANGARE, Maître de Conférences, Université de Man, Côte d’Ivoire   Examinateur 

M. Marc HERAN, Professeur des Universités, Université de Montpellier, France   Examinateur 

M. Yacouba KONATE, Maître de Conférences, Institut 2iE, Burkina Faso Directeur de thèse 

THÈSE  

Pour obtenir le grade de 

DOCTEUR EN SCIENCES ET TECHNOLOGIES DE L’EAU, DE L’ENERGIE ET DE 

L’ENVIRONNEMENT  

 
[...]
plants and resource recovery facilities across countries, especially in the developing world. The 

new treatment plants and recovery facilities would require human resources to operate, thereby 

providing employment. Biosolids recovery improves agricultural yields for farmers, thereby 

improving their livelihood sources, which will help eliminate poverty (Andersson et al., 2016; 

Hagman & Eklund, 2016). The zero-hunger goal ‒ SDG 2 is equally influenced by reclaimed 

water and biosolids usage as nutrients for agricultural activities, thereby boosting food 

production (Hernández-Sancho et al., 2010; Mateo-Sagasta et al., 2015). The target on good 



 

74 | P a g e  

 

health and well-being ‒ SDG 3 is indirectly linked to several factors relating to sustainable 

wastewater management: Adequate provision of wastewater treatment facilities eliminates 

indiscriminate wastewater disposal practices which leads to the spread of water-borne diseases; 

improved wastewater treatment eliminates pathogens in effluent, improving downstream water 

quality (IWA, 2018). The use of organic biosolids helps to replace toxic mineral fertilizers 

(Otoo et al., 2015). Additionally, the use of clean recovered energy instead of fossil-based 

energy reduces GHG emissions, positively influencing climate and the negative cascading 

impacts of climate change on humanity (Molinos-Senante et al., 2014). The goal on good health 

and wellbeing (SDG 3) extends to SDG 4 ‒ quality education, in that the quality of education 

is improved when teachers and students have good health. Moreover, improved livelihoods 

permit the populace to afford quality health care and education (UN Wastewater Report, 2017).  

The goal on affordable and clean energy ‒ SDG 7 is directly related to sustainable wastewater 

management in the following ways: the recovery of energy in the form of electricity from biogas 

and sewage sludge can be used on-site to offset the Plant's energy needs, thereby eliminating 

the use of fossil-based electrical energy sources. When produced in large quantities by energy-

positive WWTPs, this energy can be used to augment national grid energy, and be supplied to 

households, communities and organisations (Dos Santos et al., 2016). Furthermore, methane 

from biogas can be used as domestic fuel to replace charcoal (whose production leads to 

uncontrolled cutting down of trees), firewood and kerosine. Moreover, biochar produced from 

sewage sludge has a high heating value, and could reduce the dependence on unsustainable fuel 

sources for domestic use, providing access to clean energy in energy-stressed communities, 

improving quality of life and providing economic opportunities (Racek et al., 2019). As a 

sustainable alternative for cooking fuel, clean energy usage comes along with several benefits, 

such as the improvement of indoor air quality due to cleaner combustion, whilst helping women 

and children save a considerable amount of time in searching and collecting firewood, this time 

savings can be used for other productive activities (Tilley et al., 2014). Lastly, an indirect 

contribution to SDG 7 is the replacement of energy-intensive inorganic mineral fertilizers with 

high-quality organic biosolids from WWTPs (Robles et al., 2020). 

The direct and indirect benefits cited above will eventually lead to the attainment of the target 

on sustainable cities and communities ‒ SDG 11. The application of sustainable and integrated 

water resource management with resource recovery, use of clean recovered energy, agricultural 

use of biosolids and the overall impact of the wide deployment of sustainable WWTPs in urban 

and rural centres will ultimately help in creating resilient and sustainable communities 



 

75 | P a g e  

 

(Agudelo-Vera et al., 2012; Weitz et al., 2014). The final target at the society level; peace, 

justice and strong institutions ‒ SDG 16 is supported by factors such as energy independence, 

better transnational water relations and rural-urban area development opportunities. Most of the 

world’s conflicts today are related to resource scarcity; meanwhile, sustainable wastewater 

management with resource recovery can help alleviate these scarcities by providing solutions 

to water, energy and food challenges within the water-energy-food nexus (UN Wastewater 

Report, 2017).  

1.9.3 Contributions to Economy-Level SDGs 

The SDGs contributing to the economic level include ensuring decent work and economic 

growth ‒ SDG 8; industrial innovations and resilient infrastructure ‒ SDG 9; reduced 

inequalities ‒ SDG 10; and responsible production and consumption practices ‒ SDG 12 

(Stockholm Resilience Centre, 2016). Wastewater treatment and resource recovery are relevant 

industrial processes and part of the urban economy; it is, therefore, vital to understand the 

relationship between sustainable wastewater management with resource recovery and the 

attainment of the Economy-level SDGs (Gupta, 2020). 

Sustainable wastewater management has several indirect benefits towards attaining the 

economy-level SDGs. The readily available, cheap, high-quality organic digestate is essential 

to farmers. Using organic fertilizers can improve the quality and quantity of their produce, 

reducing dependence on increasingly expensive and harmful inorganic fertilizers, and use the 

economic savings to boost their income sustainably (Mateo-Sagasta et al., 2015). The 

production of organic biosolids also presents an important revenue stream if sold on commercial 

scales, thereby improving the cost-benefit ratio for the producers. For urban water management, 

it is imperative that the growing urban economy is governed by responsible use of natural 

resources. Thus, as water demand grows, it will become increasingly important that a fair share 

of that demand is recovered from wastewater treatment and use (IWA, 2018; Kiselev et al., 

2019). Building WWTPs across urban centres will create new industries and jobs and promote 

economic growth by providing essential utility services with favourable environmental benefits 

(UN World Water Assessment Programme, 2015). The establishment of all these interventions 

will help reduce inequalities, promoting equal opportunities and partnerships for sustainable 

growth. Thus, sustainable wastewater management is of special interest in this regard as 

WWTPs will take up new roles as producers of materials, resources, energy, and not just centres 

for wastewater treatment, promoting sustainable development, making the planet a better place 

for humanity. 



 

76 | P a g e  

 

 

 

 

 

 

 

 

 

 

 

 

 

Chapter 2:  

 

Performance Evaluation of a Full-scale UASB Reactor 

coupled with Trickling Filters Treating Municipal 

Wastewater in Accra, Ghana 

 

 

 

 

 

 

 

 

 

 

 

 



 

77 | P a g e  

 

Abstract: Poor wastewater management in most emerging economies in sub-Saharan Africa 

remains a critical health and environmental challenge due to inadequate infrastructure for the 

collection and treatment of wastewater. This study assessed the performance of a full-scale 

upflow anaerobic sludge blanket (UASB) reactor having a capacity of 18,000 m3/d, with 

trickling filters and clarifiers as post-treatment units, treating municipal wastewater in Accra, 

Ghana, as well as the methane production rate. Data was collected on Plant operational 

conditions and the physical and chemical parameters of wastewater (influent and effluent) over 

52 weeks in 2021 (from January to December). The ratio of biochemical oxygen demand to 

chemical oxygen demand (BOD:COD) of influent water was found to be 0.6 ± 0.2, which 

indicated the presence of readily biodegradable compounds in the sewage. UASB reactors’ 

conditions of operation were observed to be within the optimal range reported for anaerobic 

systems, with an applied organic loading rate of 1.22 ± 0.71 kgCOD/m3/d. System performance 

was generally satisfactory, with the removal of organics at 86% for COD and 97% for BOD. 

Biogas yield was 0.14 ± 0.07 m3/kgCOD removed, resulting in an average biogas production 

rate of 613 ± 271 Nm3/d. The average methane proportion was 65% of the biogas output, with 

an estimated 23% of the methane generated dissolved in the effluent. SMA test likewise 

revealed that an ISR of 1:1 resulted in the highest biogas yield and corresponding SMA value. 

The UASB reactor presents an efficient technology that can be applied for effective and 

sustainable wastewater management in developing countries. 

 

Keywords: Anaerobic digestion; Biogas production; Municipal wastewater; Post-treatment 

units; Removal efficiency; Trickling filter; UASB reactor. 

 

 

 

 

 

 

 

 

 

 

 



 

78 | P a g e  

 

2.1 Introduction 

Wastewater management remains one significant challenge faced by most countries in sub-

Saharan Africa (SSA) (UN Wastewater Report, 2017). Burgeoning population growth, coupled 

with urbanisation and industrialisation has led to the production of huge volumes of wastewater, 

which is often discharged haphazardly into the environment due to the lack of adequate 

infrastructure for wastewater collection and treatment (UN Wastewater Report, 2017). 

Untreated wastewater, however, contains pathogens and contaminants that can harm the health 

of humans and the receiving ecosystems (UN-Habitat, 2008b). Notwithstanding threats from 

untreated wastewater, it is richly embedded with organic matter and nutrients that could be 

harnessed as valuable resources for energy recovery in biogas, plant nutrients in 

compost/fertilizer and water that can be reused for irrigation (Jeppsson & Hellström, 2002). 

The recovery of these resources is essential for sustainable wastewater treatment, especially 

under modern concepts of circular economy and eco-friendly technologies (Dionisi et al., 

2018). 

Despite their reliable treatment capacity and effluent quality, conventional wastewater 

treatment systems based on activated sludge processes that are typically used in developed 

countries are usually unsuitable for developing countries due to such factors as the high cost of 

installation and operation (Martinez-Sosa et al., 2012). Biological wastewater treatment with 

anaerobic digestion (AD) may seem an appropriate alternative due to the reduced or zero energy 

consumption, simplicity in operation, and ability to treat high-strength organic wastewater (Van 

Lier et al., 2008). In addition, anaerobic wastewater treatment (AnWT) comes with additional 

advantages such as suitability for warm tropical climates, energy recovery from methane, 

recovery of biofertilizers, and less sludge production compared to aerobic processes. These 

advantages make AnWT systems efficient and economically viable technologies that can be 

implemented in emerging economies for efficient and sustainable management of wastewater 

(Van Lier et al., 2008). AnWT technologies frequently implemented include UASB reactors, 

rotating biological contactors, anaerobic filters, expanded granular sludge beds, fluidised bed 

reactors, and waste stabilisation ponds (WSPs). 

Mara (2003) found that WSPs are among the AnWT technologies most implemented in the 

developing world. This finding is consistent with the study by Murray & Drechsel (2011) who 

reported that in Ghana, WSPs are the most adopted wastewater treatment technology (42%), 

followed by activated sludge systems which make up 26%, whereas anaerobic digesters make 



 

79 | P a g e  

 

up 16%. Other technologies, such as aeration tanks, trickling filters, aeration tanks, granular 

activated carbon and sedimentation tanks are rarely implemented. Furthermore, it has been 

reported that only 5% of Ghana's population is connected to sewer networks. On-site sanitation 

systems such as pit latrines and septic tanks remain common in Ghana. When full, the vaults 

are emptied and conveyed to WSPs facilities for discharge or disposed of indiscriminately into 

the environment (DCE-KNUST, 2016; Iwugo, 1981; Sagoe et al., 2019). Notwithstanding the 

economic viability of WSPs for developing countries, there are challenges associated with these 

systems, including large land area requirements, long HRTs, problems with odour, and 

contributing to greenhouse gas (GHG) emissions (Coggins et al., 2019). These challenges have 

made the adoption of new sustainable technologies imperative for emerging economies.  

Among the many existing AnWT technologies, the upflow anaerobic sludge blanket (UASB) 

reactor has received much recognition, with several pilots- and full-scale Plants in operation in 

countries like India, Brazil, Columbia and Japan (Lettinga, 2005; Passos et al., 2020). The 

UASB reactor technology has a number of advantages over other AnWT technologies, 

accounting for its popularity in several regions of the world, despite being in existence for a 

relatively short period compared to other anaerobic technologies (Chernicharo et al., 2015). 

First is the systems’ capability to handle high and fluctuating organic loadings (Leitão, 2004). 

In their studies, Wolmarans & De Villiers (2002) and Musa et al. (2019) found that full-scale 

UASB reactors attained 90% removal efficiency for high-organic load sewage of ≈30,000 mg/L 

COD. Hulshoff Pol et al. (2004) similarly observed that the most significant technology feature 

that enabled UASB reactors to handle higher volumetric loading than other anaerobic systems 

was the development of the biological “granules” in the sludge blanket. UASB reactors 

additionally produce lesser and more stabilised sludge compared to aerobic systems. Biogas 

generated from these reactors contains a significant portion of methane gas that can be 

harnessed for energy recovery (Foresti et al., 2006).  

Despite the numerous advantages associated with UASB reactors, one key setback with their 

application is their inability to produce high-quality effluent that meets World Health 

Organization (WHO) standards for wastewater reuse or discharge. Thus, UASB reactor-treated 

effluent generally requires post-treatment to guarantee the final effluent meets regulatory 

standards. Post-treatment units have the primary objective of eliminating residual organic 

matter, along with the elements that are rarely affected by anaerobic treatment processes: 



 

80 | P a g e  

 

phosphorus- and nitrogen-containing compounds (plant nutrients), and pathogens, enhancing 

reclaimed water quality (Daud et al., 2018;  Foresti et al., 2006).  

As was observed by Bressani-Ribeiro et al. (2018), aerobic post-treatment units usually follow  

AnWT systems, which allows the attainment of effluent complying with discharge limits. 

Among the various technologies (activated sludge processes, polishing ponds, and anaerobic 

filters etc.) commonly adopted as post-treatment units, the UASB/Trickling filter (TF) 

configuration is dominating in many countries, especially in Brazil (Chernicharo et al., 2018). 

TFs are intended as non-submerged aerobic biofilm reactors (Rittman & McCarty, 2001), which 

consist primarily of a basin filled with very-permeable materials, on which the sewage is 

applied using a distribution system. As the sewage trickles downward, bacteria (biofilm) grow 

on the surface of the permeable materials (Chernicharo, 2006). Other authors believe that the 

performance stability and operational simplicity of TFs are major reasons for their worldwide 

application, especially in developing countries (Bressani-Ribeiro et al., 2018; Chernicharo, 

2006). 

Notwithstanding the wide application of the UASB reactor technology in several parts of the 

world (Chernicharo et al., 2015), its application in the West African sub-region is minimal, 

despite the favourable climatic conditions and economic viability for developing countries in 

the sub-region. Only a few studies (Ahmed et al., 2018; Awuah & Abrokwa, 2008) have been 

conducted on full-scale UASB-based WWTPs in the sub-region. However, these studies only 

reported systems’ performance, with information on operating conditions scantly provided. 

Moreover, critical characteristics of the influent such as the ratio of VFA/Alkalinity in the 

UASB reactors, the influent’s nutrients ratio, and concentrations of heavy metals have not been 

reported. Assessment of these parameters is crucial as they can obstruct optimum system 

performance when in inappropriate concentrations or proportions (Chen et al., 2008; Martin-

Ryals, 2012). Finally, studies on biogas production and composition for full-scale UASB-based 

Plants within the sub-region have not yet been reported to permit the valuation of the energy 

recovery potential from methane gas for such anaerobic systems. This study seeks, therefore, 

to fill these scientific gaps regarding the application of the UASB reactor technology in the 

West African sub-region. It investigates the performance of full-scale UASB reactors in 

combination with trickling filters (TFs) and final settling tanks (FSTs) as post-treatment units 

over 52 weeks of continuous operation for municipal wastewater treatment. Analysis of critical 

operational parameters was also undertaken. The study, additionally, quantifies and 



 

81 | P a g e  

 

characterises biogas generated by the UASB reactors for their use in energy recovery. Assessing 

the Plant will allow for proper comparison with previous studies conducted in different climatic 

regions to evaluate the efficiency and biogas production potential. The plant under study 

operates under tropical climatic conditions and will establish the proposition that the UASB 

reactor is most favourable in the tropical climate. Moreover, this knowledge will inform 

policymakers on the viability of this technology for replication in other developing countries in 

SSA as a substitute for the WSPs systems predominant in these regions and ameliorate the 

wastewater management hazard in developing countries. 

2.2 Materials and Methods 

2.2.1 Description of Study Area and Climatic Conditions   

The study was carried out at the Mudor Wastewater Treatment Plant (Mudor WWTP) in 

Jamestown, Accra (5˚36ʹ53.3448ʺN, 0˚12ʹ21.1464ʺW), the capital city of Ghana in the West 

African sub-region. The Accra Metropolitan District is one of the Districts within the Greater 

Accra Region of Ghana. Accra is believed to be one of the most populous cities in Africa and 

is now the most populated city in Ghana, with an estimated population of 5,446,237 (GSS, 

2021). Situated on the southern coast of the Gulf of Guinea and spans over a land area of 

approximately 60 km2 (Figure 2.1).  

 

Figure 2.1: Map indicating the location of the Mudor WWTP 



 

82 | P a g e  

 

Accra has two major seasons each year; May to October is a wet season, whilst from mid-

November to April is a dry season (Sagoe et al., 2019). Daily ambient temperature generally 

ranges between 20.8 oC and 35.6 oC, with a mean annual temperature of 29 oC (GMA, 2021). 

Figure 2.2 presents the climatic conditions of Accra during the study period. Jamestown, located 

eastward of the Korle Lagoon, is one of the oldest towns in Accra, and where the Mudor WWTP 

is situated. 

 

 
Figure 2.2: Climate condition of Accra during the study period 

 

 

2.2.2 Description of Wastewater Treatment Plant 

Ahmed et al. (2018) reported that the Plant was constructed in the year 2000 and operated for 

a few years, after which it was shut down due to poor maintenance practices and financial 

commitment. It, however, became operational after major rehabilitation and expansion works 

were carried out in 2017. Covering a total area of 6.3 acres of land, the Plant which is sited 

20 m east of the Korle Lagoon in James Town, receives and treats sewage from commercial 

centres, offices and households, within Accra Central, Korle-Bu, Osu-Labone, Ministries, parts 

of Dansoman, and High-street suburbs; all sewered communities. Currently, the Mudor WWTP 

is estimated to serve approximately 100,000 inhabitants, based on projections from 60,000 

inhabitants served at the time of construction (ASIP, 2005), and a population growth rate of 



 

83 | P a g e  

 

2.1% per annum (GSS, 2021). The Plant was not known to receive industrial discharges at the 

time of this study. 

 

The Mudor WWTP comprises six (6) full-scale UASB reactors, with three (3) TFs and two (2) 

clarifiers as post-treatment units. The modular-shaped UASB reactors operate parallelly, with 

16,000 - 18,000 m3/d capacity. The circular-shaped TFs and clarifiers equally operate in 

parallel. The synoptic view of the Plant is presented in Figure 2.3. Sewage flow to the WWTP 

ranges from 1572 to 6054 m3/d, with a mean flow of 4096 ± 837 m3/d. The average volumetric 

OLR for the UASB reactors was found to be 0.77 ± 0.49 kgBOD5/m
3/d (157,392.06 PE), based 

on the estimation of per capita BOD contribution of 0.04  kg/cap/d (Mara, 2003) for developing 

countries. Table 2.1 describes the dimensions of the various treatment units of the Mudor 

WWTP. 

 

 

Figure 2.3: Synoptic view of the Mudor WWTP 

 

Table 2.1: Dimensions of treatment units at Mudor WWTP 

* One unit was non-functional at the time of the study. (Source: Sewerage Systems Ghana Limited) 

Treatment Unit Length 

(m) 

Breadth 

(m) 

Height 

(m) 

Diameter 

(m) 

No. of 

Units 

Unit Volume 

(m3) 

Total 

Volume (m3) 

UASB Reactors  20 10 6.5 - 6 1300 7800 

Sludge Thickeners 10 6 6.5 - 6 390 2340 

TFs - - 3.0 24.5 3* 1414.3 4242.9 

FSTs  - - 4.2 24.5 2 1540.0 3080.0 

Sludge Drying Beds 31 4.25 0.8 - 19 105.4 2002.6 



 

84 | P a g e  

 

The sewage received at the Plant is typically low-strength municipal sewage (Ahmed et al., 

2018), which first undergoes preliminary treatment by passing through coarse screens (20 mm 

mesh apertures), where more extensive solid waste materials are trapped. The sewage then 

moves into a wet well and is pumped to the sand/grit removal system (vortex grit). 

Subsequently, the sewage flows through a fine screen unit with 5 mm-mesh apertures, where 

further sieving takes place before entering the reactors. The UASB reactors’ effluent flows to 

the TFs for further biological treatment and the last step before being discharged into the Korle 

Lagoon is the secondary clarifiers (FSTs). Excess sludge is periodically withdrawn from the 

UASB reactors into the thickeners for physical sludge dewatering. The thickened sludge is now 

pumped onto the sludge drying beds to be air-dried and processed further whilst the supernatant 

is redirected into the wet well to mix with incoming sewage. Biogas generated in the UASB 

reactors is trapped in the gas hoods and directed to a flaring unit. Process flow at the Mudor 

WWTP is illustrated in Figure 2.4. The Mudor Plant was designed such that most material flow 

is gravity-driven, thereby minimising pumping and reducing electricity consumption with the 

associated costs. 

 

 
Figure 2.4: Process flow of the Mudor WWTP 

 

2.2.3 Sampling and Analytical Methods 

System efficiency was monitored over 52 weeks by analysing composite samples from the 

various sampling units: these include raw sewage after grit removal and effluent from the UASB 

reactors, TFs, and FSTs. The temperature, pH, electrical conductivity (EC), dissolved oxygen 

(DO) and total dissolved solids (TDS) were measured in situ with a portable multi-probe 



 

85 | P a g e  

 

analyser (HQ40D LDO10101, HACH), while the remaining parameters were analysed at the 

laboratory of Sewerage Systems Ghana Limited (SSGL), situated at the Plant’s premises. Clean 

sampling bottles (1 litre) were used, with sampling carried out diligently to avoid external 

contamination. Wastewater was sampled semi-weekly for organic components and weekly for 

nutrient, microbial, and heavy metal analyses. Samples were conveyed from the site in an ice-

filled insulated chest box to the laboratory within 24 hours for analysis or stored in a refrigerator 

at 4 oC where applicable.  

The flows of biogas and sewage were measured with automatic flow measuring devices 

installed in the Plant; Prosonic Flow B (Endress+Hauser, Switzerland) and PROMAG 50 

(Endress+Hauser, 50W1F-HLGA1RK5BAAA, Switzerland) meters, respectively. Biogas was 

measured at STP employing the method proposed by Strömberg et al. (2014). In addition, 

biogas was sampled from each of the UASB reactors and characterised over ten (10) weeks 

(July 02 to September 15, 2021). Biogas sampling was conducted by connecting Tedlar sacs 

(1 litre) to the gas sampling points sited on top of the reactors’ gas hoods and transported 

carefully to the Institute of Industrial Research (IIR) laboratory. Biogas constituents, namely 

carbon dioxide (CO2), methane (CH4), nitrogen (N2), oxygen (O2), and hydrogen sulphide 

(H2S), were analysed with a potable FM 406 Gas Analyser (Gas Data, UK) at the IIR laboratory. 

Biochemical oxygen demand (BOD5) analysis was by test method APHA 5210, whilst chemical 

oxygen demand (COD) was measured employing the potassium dichromate digestion method. 

Total solids (TS) and total suspended solids (TSS) were determined by oven drying at 105 oC, 

whereas total volatile solids (TVS) were determined by furnace ignition at 550 oC. Volatile fatty 

acids (VFA) and alkalinity were by distillation and Lovibond methods, respectively. Nutrients: 

total nitrogen (TN), nitrate nitrogen (NO3
--N), ammonia nitrogen (NH3-N), orthophosphate 

(PO4
3--P), total phosphorus (TP), sulphide (S2-) and sulphate (SO4

2-) were measured with 

HACH DR 3900 spectrophotometer. For microbial analysis, faecal coliform (FC), E. coli, and 

Salmonella sp. employed the pour plate method with agar medium, whereas Helminth eggs 

were determined following the method proposed by Moodley et al. (2008). Selected heavy 

metals (Cu, Zn, Pb, Cd, Ni, Cr, Mn, Hg) were measured employing Atomic Absorption 

Spectrometry. All analyses were conducted in accordance with standard methods (APHA, 

2017). Details of the analytical methods, equipment make-up, models, and manufacturers have 

been tabulated in appendices.  

 

 



 

86 | P a g e  

 

2.2.4 Quantification of Dissolved Methane in Effluent 

Some studies have reported that domestic wastewater treatment with UASB reactors usually 

produces methane-rich biogas; however, a significant portion of the methane remains dissolved 

in solution and gets discharged together with the effluent or by other means (Gupta & Goel, 

2019; Noyola et al., 2006). Therefore, the dissolved methane (dCH4) in the UASB effluent was 

estimated using the Equation proposed by Asano et al. (2021): 

 𝑀𝑑 = 𝑄 ∗ 𝑀𝑐 ∗  𝛼 ∗ 100………… (Eqn. 2.1) 

Where: 

Md       = Dissolved methane (L/d) 

Q      = Biogas production (L/d) 

Mc   = Percentage methane composition in biogas (%) 

α  = Bunsen solubility coefficient for methane. As was reported by Yamamoto et al.      

(1975), α for non-saline water at 30 oC = 0.02898 ml CH4 

 

2.2.5 COD Mass Balance 

The model developed by Lobato et al. (2012) was employed to determine the mass balance of 

COD in the UASB reactors. The COD mass balance considers the various transformation 

pathways of the influent COD (Figure 2.5). Influent COD load represents the average COD 

load applied (CODapplied) to each UASB reactor, which undergoes a series of conversion routes. 

Some portions of the COD are converted to CH4 present in biogas (CODCH4-biogas); some portions 

are converted to sludge (CODsludge); some are used in the reduction of sulphate by sulphate-

reducing bacteria (CODsulphate), some COD are not converted to methane but are lost in the 

effluent (CODeffluent), whilst others are converted to CH4 and are lost dissolved in the effluent 

(CODdCH4) or lost with the waste gas or into the atmosphere (CODCH4-lost) (Noyola et al., 2006; 